SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554G

Emission below 1GHz

WIFI 802.11ax HE20 Partial 106 (LF @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

9+8 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)

51.34 32.7 -7.3 40 50.75 13.6 0.92 32.57 - - P H

75.59 33.85 -6.15 40 52.46 12.8 1.07 32.48 - - P H

110.51 24.74 -18.76 43.5 39.23 16.77 1.24 325 - - P H

132.82 27.14 -16.36 43.5 40.71 17.48 1.46 32,51 - - P H

471.35 31.55 -14.45 46 37.98 23.42 2.58 32.43 - - P H

730.34 33.12 |-12.88 46 34.85 27.34 3.26 32.33 - - P H

H

H

H

H

802.11ax H

HE20 H

Partial 106 49.4 3341 -6.59 40 50.47 14.6 0.91 32.57 - - P \%

LF 75.59 32.72 -7.28 40 51.33 12.8 1.07 32.48 - - P \%

95.96 21.94 -21.56 43.5 37.94 15.31 1.15 32.46 - - P \%

144.46 22.23 -21.27 43.5 35.92 17.24 1.56 32.49 - - P \%

471.35 30.88 -15.12 46 37.31 23.42 2.58 32.43 - - P \%

736.16 34.38 -11.62 46 35.86 27.56 3.27 32.31 - - P \%

\%

\%

\%

\%

\%

\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“« n

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554G

<Sample 1>
Band 5 - 5925~6425MHz
WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)
WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

9+8 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)
5898.92 79.17 -9.03 88.2 71.84 34.3 9.74 36.71 100 327 P H

5924.84 65.57 -2.63 68.2 58.3 34.2 9.78 36.71 100 327 A H

* 6025 108.52 - - 101.17 34.15 9.9 36.7 100 327 P H

802.11ax | * 6025 98.81 - - 91.46 | 34.15 9.9 367 | 100 | 327 | A | H
HE160 H
Partial H
996/67 5897 80.32 -7.88 88.2 73 34.29 9.74 36.71 100 92 P \%
CH 15 5919.4 63.84 | -4.36 68.2 56.56 | 34.22 9.77 | 36.71 | 100 | 92 AV
6025MHz | « 6025 108.04 - - 100.69 | 34.15 9.9 367 | 100 | 92 | P |V
* 6025 97.25 - - 89.9 34.15 9.9 36.7 100 92 A \%

\%

\%

3. No other spurious found.
Remark
4. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C73 of C78
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ssamonas. FCC RADIO TEST REPORT Report No. : FR271554G

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Partial 996 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
9+8 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11488 50.03 -23.97 74 55.86 39 12.94 57.81 - - P H
11488 41.24 -12.76 54 47.07 39 12.94 57.81 - - A H
12050 47.09 -26.91 74 52.03 39.2 13.22 57.37 - - P H
14480 50.73 -23.27 74 53.08 40 14.54 56.9 - - P H
14480 41.94 -12.06 54 44.29 40 14.54 56.9 - - A H
17848 54.39 -19.61 74 57.03 40.53 16.19 59.42 - - P H
17848 45.6 -8.4 54 48.24 40.53 16.19 59.42 - - A H
18075 35.61 -38.39 74 57.31 37.62 6.07 55.85 - - P H
H
802.11ax H
HE160 H
Partial H
996/67 11240 49.54 -24.46 74 55.74 38.94 12.81 58.01 - - P \%
CH 15 11240 40.75 | -13.25 54 46.95 | 38.94 | 12.81 | 58.01 - - AV
6025MHz 12050 511 | -22.9 74 56.04 | 39.2 | 1322 | 57.37 | 100 | 172 | P | V
12050 39.96 -14.04 54 44.9 39.2 13.22 57.37 100 172 A \%
14488 49.82 -24.18 74 52.17 40 14.54 56.9 - - P \%
14488 41.03 -12.97 54 43.38 40 14.54 56.9 - - A \%
17912 54.76 -19.24 74 56.79 41.05 16.22 59.37 - - P \%
17912 45.97 -8.03 54 48 41.05 16.22 59.37 - - A \%
18075 35.78 -38.22 74 57.73 37.62 5.82 55.85 - - P \%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 886-3-327-3456 Page Number : C74 of C78
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 7115 82.41 - - 72.23 36.36 10.53 36.71 100 131 P H
* 7115 72.16 - - 61.98 36.36 1053 | 36.71 | 100 | 131 A H
7125.02 68.56 -19.64 88.2 58.32 36.4 10.54 36.7 100 131 P H
802.11ax 7125.02 60.75 -7.45 68.2 50.51 36.4 10.54 36.7 100 | 131 A H
HE20 H
Partial H
106/54 * 7115 83.26 - - 73.08 36.36 10.53 | 36.71 | 100 | 279 P Y
CH 233 * 7115 73.36 - - 63.18 | 36.36 | 10.53 | 36.71 | 100 | 279 | A | V
7125MHz 7125.02 70.72 |-17.48| 882 60.48 364 | 1054 | 367 | 100 | 279 | P | V
7125.02 62.48 -5.72 68.2 52.24 36.4 10.54 36.7 100 | 279 AV
\%
\%
3. No other spurious found.
Remark
4. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C750of C78
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Partial 106 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
9+8 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11456 49.54 -24.46 74 55.42 39 12.96 57.84 - - P H
11456 40.75 -13.25 54 46.63 39 12.96 57.84 - - A H
14230 49.42 -38.78 88.2 51.64 40.24 14.44 56.9 - - P H
14496 49.54 -24.46 74 51.89 40 14.55 56.9 - - P H
14496 40.75 -13.25 54 43.1 40 14.55 56.9 - - A H
17936 53.98 -20.02 74 55.89 41.14 16.3 59.35 - - P H
17936 45.19 -8.81 54 47.1 41.14 16.3 59.35 - - A H
21345 37.08 -36.92 74 56.81 37.79 -2.72 54.8 - - P H
H
802.11ax H
HE20 H
Partial H
106/54 11448 50.64 -23.36 74 56.52 39 12.96 57.84 - - P \%
CH 233 11448 4185 |-12.15 54 47.73 39 12.96 | 57.84 - - AV
7125MHz 14230 49.64 |-3856| 88.2 51.86 | 40.24 | 14.44 | 56.9 - - PV
14488 49.47 -24.53 74 51.82 40 14.55 56.9 - - A \%
14488 40.68 -13.32 54 43.03 40 14.55 56.9 - - P \%
17920 54.28 -19.72 74 56.26 41.08 16.3 59.36 - - A \%
17920 45.49 -8.51 54 47.47 41.08 16.3 59.36 - - P \%
21345 36.94 -37.06 74 57.22 37.79 -3.27 54.8 - - A \%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 886-3-327-3456 Page Number : C76 of C78
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C77 of C78
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554G

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
9+8 (MHz) |[(dBpV/m)| (dB) |(dBuV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) (P/A)/(HIV)
802.11b 2390 55.45 |-1855 | 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Margin(dB) = Level(dBpV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Margin(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpV/m)
=-18.55(dB)

For Average Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
=43.54 (dBuV/m)

2. Margin(dB) = Level(dBpV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR271554G

Appendix D. Radiated Spurious Emission

Temperature : 21.5~23.6°C

Test Engineer : Leo Li and Bigshow Wang

Relative Humidity : 50~60%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-3456 Page Number : D1 of D94
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR271554G

<SDM Mode>
<Sample 2>
Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CHO1 5955MHz

o+8 Horizontal Fundamental

) gBuvm) oates202208.29 ey vate: 20220823

1304 1304
1204 1204

g s 100

1000 f \ 1004
o0 ”wl s0d -
8 [ el i e
0 70d Ao se
- SR T el ol cE W
B00f i s Rt s00] et e prsiranyrd
a0 D
304 30d
204 204
10 104

7 £ EZ w0 w0 Eo w20, 3000 o0, T ot T
reauenoy (wio Freauoncy (e
Site 2 03CHI5-HY Site. 03CH15-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) 6Buvm) oates 20220829

1504

1204

g

YA
00
s S - 3
-
sie oscHIsHY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11a CHO1 5955MHz

9+8

Vertical

Fundamental

Peak

1 @BV

) Date: 2022.08.23

1300
1200
10
1000
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700)
s00)

0.0 A At

400)

200)
100
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Condition

5350, ED 5390, 910,
Frequency (MHz)
:03CHIS-HY

+PEAK_BE(UNTT)_G6E 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5930, 5950 5965

ovel dBuVi

Date: 20220823

100]

o TN Rl pE .
=EITESiANe

b g
000 e

I

PEAKUNI 6E

AvG(uI o

HH

000

Site
Condition

2000,

£ 03CHI5HY

PEAK(UNTI)_G6E 3m 91200_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

300,

4000
Frequency (Hz)

5000. 5000, [z

Avg.

1 (@BuVim)

Date: 2022.08.23

A

Vi

25

Site
Condition

5850, EQ ET 5930, 950 5985

5890,
Frequency (1Hz)

+03CHI5-HY
+ AV6_BE(UNIT)_6E 3m 91200_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank
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Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 5955MHz

o+8 Horizontal Fundamental

A (6Buvim) Date: 20220823 el (@B Date: 2022.08.23
1300 1300]
1209 1200)
1109 ot 10
900 M’ 900 pEAK(I.5E
809 e 80 I
u,aﬂ VG se
709 700 L
600/ ‘MJ/ 60.0] |
SO0 e WMWMAMMMW»M”J 504 o A ezt
409 L SR
300 309
200 209
100 100
25 5850, ED 5090, B 5930, 950 5065 000 2000. 3000, 000, 5000, 000, 7200
Frequency (MHz) Frequency (MHz)
site +03CHI5-HY Site 03CHI5-HY
Condition + PEAK_BE(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNIT)_6E 3m 91200_02294_220623 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A 9BuVim) Date: 2022.08.23
1300
1209
1109
1009 —|
904
200
709
609 1
509 —
400 —
300
200
109
25 5650, 570, 5690 5910, 5930, 5950, 595
Frequency (MHz)
site +03CHI5-HY
Condition + AV6_BE(UNIT)_GE 3m 9120>_02294_220623 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank
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FAX : 886-3-328-4978

Page Number : D4 of D94



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 5955MHz

9+8

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2022.08.23

[

25 5350, ED E
Frequency (MHz)

site :03CHIS-HY

Condition +PEAK_BE(UNTT)_G6E 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

o
i
a0
S ol oo AR
P
200
00
100
e T

evel (dBuVim) Date: 2022.08.23
1300|
1200)
0,
1000|
900 PEAK(UM l5E
80 I
700 VG 5E
ot L H
U
" B e e
A0 il
300
200
109
000 2000 3000. 5000 000, 7
Site +03CHI5-HY
Condition PEAK(UNTT)_GE 3m 9120D_02294_220623 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

1 (@BuVim)

Date: 2022.08.23

mn/—"—/_/
100

AR

J
e

25 5850, EQ 5890, ET
Frequency (1Hz)

Site +03CHI5-HY

5930,

Condition + AV6_BE(UNIT)_6E 3m 91200_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank
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Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CHO1 5955MHz

o+8 Horizontal Fundamental

v oae 20823 ot [

o wnd

1o 1

e g s

100.0| / 100.0{
w0 /.f‘/ a0 peaunse
80.0 b »jl 80.0|
o p ,M,J e =i ===t o
e ad [
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. WWWM

400 Y I
] by
2 by

o "

e mmEEmw me s o0 o0 o0 o 0
- ey e
Site : 03CH15-HY Site. 03CH15-HY
Condition + PEAK_BE(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120b_02294_220623 HORIZONTAL
RW-I000.000KHz VBWE3000000KHz SWTAuto REW-1000.000KH 2 VBW: 3000000k 2 SWT-Auto
v —
o

700)
600

100

25 5350, 70,

5390, 510, 5930, 950 5965
Frequency (MHz)

site £ 03CHIS-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
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WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 5955MHz

9+8

Vertical

Fundamental

A (@BuVim)

Date: 2022.08.23

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank
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1000 J W\I‘ 1004
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e me W wRwaEw ww s A T — e
Condition : PEAK_BE(UNII)_6E 3m 9120D_02294_220623 VERTICAL Condition PEAK(UNII)_6E 3m 9120D_02294_220623 VERTICAL

RBWHD00.000K0 7 VOW-3000 500K017 EWTiAuta REWH1000.000KH2 VEW-3000000KH SWT-Auto
Peak

wno
o
o iy
@
o

I . T

-

sie oacHIs Y
Condition : AV6_BE(UNIT)_6E 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 5965MHz

o+8 Horizontal Fundamental

A (@Buvim) Date: 20220823

A (@Buvim) Date: 20220823
1300 1300

1200 1200

00|

peaKuI 6|

.
o N T N N T

700] M”}j-"'ﬂ 700] . avomn, |
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40,0 00, e
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o R R o ont e ve oo e
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o .
p —
60.0| T //
Y _
An,o——?————//
e T Y
Condition : AV6_BE(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Avg. Left blank
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WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 5965MHz

9+8

Vertical

Fundamental

) (@Buvim) Date: 20220823

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank
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Condition : PEAK_BE(UNII)_6E 3m 9120D_02294_220623 VERTICAL Condition : PEAK(UNII)_6E 3m 9120D_02294_220623 VERTICAL
REWII0S0ERYS VWSOt Ty S RBWA000ERs VOO0 s W e
Peak
B
=
500 —
Arm«—\—/—/
T
Condition © AV6_BE(UNII)_6E 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Band 5 5925~6425MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/61 CHO3 5965MHz

o+8 Horizontal Fundamental
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:::‘; il sl W T )
M e SEIT R R
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200 209
100 100
05 530, 580 5070 589 5910 5930 6950 5970 5985 000 2000. 3000, 000, 5000, 000, 7200
Frequency (MHz) Frequency (MHz)
site +03CHI5-HY Site 03CHI5-HY
Condition + PEAK_BE(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNIT)_6E 3m 91200_02294_220623 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (@Buvim) Date: 20220823

1000) -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554G
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ssamonas. FCC RADIO TEST REPORT Report No. : FR271554G
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WIFI 802.11ax HESO Full (Band Edge @ 3m)
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ssamonas. FCC RADIO TEST REPORT Report No. : FR271554G

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CHO7 5985MHz
9+8 Vertical Fundamental
100.0| Ao e 100.0|
o [ M | —
L ol A ] I
70,0 MW”W 700 ) aveuum s
e o | e e B i
50.0( 50.0| el
400 e e
s
Condition : PEAK_BE(UNII)_6E 3m 9120D_02294_220623 VERTICAL Condition PEAK(UNII)_6E 3m 9120D_02294_220623 VERTICAL
S P B A A NP T
Peak
wod
J
60.0| //—_/_/
mn/
s
Condition : AV6_BE(UNII)_6E 3m 9120D_02294_220623 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D13 of D94
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 484/65 CHO7 5985MHz
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ssamonas. FCC RADIO TEST REPORT Report No. : FR271554G

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

1 FR271554G
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ssamonas. FCC RADIO TEST REPORT Report No. : FR271554G

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Partial 996/67 CH15 6025MHz
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ssamonas. FCC RADIO TEST REPORT Report No. : FR271554G

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Partial 996/67 CH15 6025MHz
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ssamonas. FCC RADIO TEST REPORT Report No. : FR271554G

Band 5 - 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m
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ssamonas. FCC RADIO TEST REPORT Report No. : FR271554G

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CHO1 5955MHz

o+8 Horizontal Vertical

Date: 2022.09.09 evel @Buvim)

Date: 2022.09.09

1300
1200
110
1000

SR S el
::Mﬂﬂﬁaﬂﬂrlw H ’7 AI'GV""U[ 09 ”D’L—L aﬂm 1 H H A[wa,st

504
400 S ——————— 400 MMMW“"“‘WWWW
200 1 30
209 204
109 100
200 T0000-1200.14000. 16000, 15000.20000 27000 24000 76000 2600030000 37000 34000.36000. 400 700 1000017000 90024000 25000 78000 3000032000 3400036000, 40000
Heaquency () requency (ki)
Site :03CH15-HY Site. :03CHI5-HY
Condition : PEAK(UNII)_6E 1Im SHF ANT_9170_00993 HORIZONTAL Condition PEAK(UNII)_6E Im SHF ANT_9170_00993 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D21 of D94



ssamonas. FCC RADIO TEST REPORT Report No. : FR271554G

WIFI Band 5 5925~6425MHz Harmonic @ 3m
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR271554G

WIFI Band 5 5925~6425MHz Harmonic @ 3m
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ssamonas. FCC RADIO TEST REPORT Report No. : FR271554G

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH93 6415MHz
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ssamonas. FCC RADIO TEST REPORT Report No. : FR271554G

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m
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WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH51 6205MHz
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WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH91 6405MHz
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ssamonas. FCC RADIO TEST REPORT Report No. : FR271554G

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CHO7 5985MHz
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WIFI Band 5 5925~6425MHz Harmonic @ 3m
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR271554G

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH87 6385MHz
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ssamonas. FCC RADIO TEST REPORT Report No. : FR271554G

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m
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Band 7 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH135 6625MHz

o+8 Horizontal Vertical

Date: 20220910 evel (@B

Date: 20220910

1300
1200
ol
1000

90

T H—THeop =] H——kort=

700
w1 LT fH eonte s P THL Ao
T T
" T A, (o 0907 ”‘EWLM PP
400 e 400 . NS e o A
300 300
209 200
100 100
300 10000.12000.14000-16000. 18000.2000. 22000 2400 5000.30000.37000.34000.36000. 400 700 1000012000 000.24000.26000 28000, 30000-37000. 3400036000, 40000
Frequency Frequency (i)
site +03CHI5HY site +03CHI5-HY
Condition + PEAK(UNIT)_GE 3m 9120D>_02294_220623 HORTZONTAL Condition PEAK(UNIT)_GE 3m 9120D_02294_220623 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH151 6705MHz

9+8 Horizontal Vertical

T Ttk {1 ok B ) e i 1

o0 L nlnumn X3 09 A[hmml L6E

500) I S o] 500] P s

400 T e e e 400 S - P L i
i bl it inas RSB

Site :03CHI15-HY Site 03CHI5-HY

Condition : PEAK(UNII)_6E 3m 9120D_02294_220623 VERTICAL Condition : PEAK(UNITI)_6E 3m 9120D_02294_220623 HORIZONTAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D56 of D94
FAX : 886-3-328-4978
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH183 6865MHz

9+8 Horizontal Vertical

T Ttk {1 ok B ) e i 1
0.0} AYG(unn)_6E| 60.0] AYG(UN)_6E
500) 1 500] T S

e S e ik u«w el . M.WL
400 MMW“‘W”“W 409 LT T
- i i
Condition : PEAK(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL Condition : PEAK(UNIT)_6E 3m 9120D_02294_220623 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D57 of D94
FAX : 886-3-328-4978
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Band 7 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH143 6665MHz

o+8 Horizontal Vertical

Date: 20220910 evel (@B

Date: 20220910

e 1) 188 1 TN o[} S I
S T 0 s = ] R e e

g

00
b i
400 ) "JWWM”WW 0 R s
300 300
200

200)
100 100]
200 10000.12000.14000.16000.18000.20000.22000.2400 8000.30000.32000.34000.36000. 400 7200 1000012000 000.24000.26000.28000. 5000052000, 3400036000, 40000
Frequency Frequency (MHz)
Site £ 03CHI5-HY Site +03CHI5-HY
Condition + PEAK(UNTT)_GE 3m 9120D>_02294_220623 HORTZONTAL Condition PEAK(UNTT)_GE 3m 91200_02294_220623 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456

Page Number : D58 of D94
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH175 6825MHz

9+8 Horizontal Vertical

T Ttk {1 ok B ) e i 1

0.0} nLumn L_6E| g A[hmml |_6E.

o lF PR, vl I e et ioies”™
_ e

400) ,««MWW 402 R

Site :03CHI15-HY Site 03CHI5-HY

Condition : PEAK(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL Condition : PEAK(UNIT)_6E 3m 9120D_02294_220623 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D59 of D94
FAX : 886-3-328-4978
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Band 8 - 6875~7125MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m
ANT 802.11a CH233 7125MHz
9+8 Horizontal Fundamental
1000 AANA 1000
soof] | - o
e I T T
v N e
i Mo,
400 400 MWWW~-““
Site :03CHI5-HY Site 03CH15-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL
RO 1000 D00Ks VoW 3000000k STt RO I000000K2 VoW 3000 000K s At
Peak
s0d
1w0q
s VY
wd
500) a
|
40.0| \/\
s
g
Condition : AV6_BE(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL
BV 1000000K s vaW O O1oRe s SurAuts
Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554G

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11a CH233 7125MHz

9+8

Vertical

Fundamental

A (@BuVim)

Date: 2022.08.25

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1000 m 1000

wl T A
A,

s sl JE W T T

50.0( 50.0| 1

400) 00N

s

Condition : PEAK_BE(UNII)_6E 3m 9120D_02294_220623 VERTICAL Condition PEAK(UNII)_6E 3m 9120D_02294_220623 VERTICAL
o Toon 0K Ve a0 Douee STt R Lo0D00K s VeWa0D0 Go0ks et

Peak

wod

i

|

700} 4 AVG_BE(UNI._6E

«d

g

s

Condition : AV6_BE(UNII)_6E 3m 9120D_02294_220623 VERTICAL

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR271554G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH233 7125MHz
9+8 Horizontal Fundamental
peresemy | e e
70.0| 70.0| = L AVG(UNI 6k |
60.0| \ 60.0| I
500 s00] e BTN
S
40.0| 400 W‘V““W
Y
Condition : PEAK_BE(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL Condition : PEAK(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL
o ToON00Ks VoW 3000 D00k STt Ao 1000000k2 VoW 3000 000 W TAc
Peak
g
|
70.0| —— AVG_BE(UNI)_6E
aq
Condition : AV6_BE(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL
RBMEL000000k s VeW O D10k Uty
Avg. Left blank

TEL : 886-3-327-3456
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WIFI Band 8 6875~7125MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH233 7125MHz
9+8 Vertical Fundamental
o o
p o " p F—
i e R R ———l
o0 h o0 { |
50| 50| s
a0 T B i 8
Condition : PEAK_BE(UNII)_6E 3m 9120D_02294_220623 VERTICAL Condition : PEAK(UNII)_6E 3m 9120D_02294_220623 VERTICAL
REWII0S0ERYS VWSOt Ty S RBWA000ERs VOO0 s W e
Peak
700|- _AVG_BE(UNN)_GE]
Condition © AV6_BE(UNII)_6E 3m 9120D_02294_220623 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Avg. Left blank

TEL : 886-3-327-3456
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/54 CH233 7125MHz
9+8 Horizontal Fundamental
wod
e T T T
b e
g s AL tr—
b I RS reop o
Site :03CHI5-HY Site 03CHI5-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL
o000 D00Ks VoW 3000000k STt RO I000 000Kz VoW 3000 000K s oAt
Peak
s0d
1w0q
wd
700 M’\ AVG._BE(UNI_GE|
wd
i
s
Condition : AV6_BE(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL
BV 1000000K s vaW O O1oRe s SurAuts
Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 8 6875~7125MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/54 CH233 7125MHz
9+8 Vertical Fundamental
ol A ]
sl JE W T T
500 ~ s00 PPN
400 40| WMWWW“W
s
Condition : PEAK_BE(UNII)_6E 3m 9120D_02294_220623 VERTICAL Condition PEAK(UNII)_6E 3m 9120D_02294_220623 VERTICAL
S P B A A AT A
Peak
wod
o
s
s
s
Condition : AV6_BE(UNII)_6E 3m 9120D_02294_220623 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH227 7085MHz

9+8

Horizontal

Fundamental

Avg.

\\ AvG._Be(un |
i

065

site
Condition

7000 70 7130 750 7170, TS0 7210, 7230, 7245
Frequency (MHz)

£ 03CHIS-HY

+ AV6_BE(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

i PO
: o UL \
70.0) 70.0| AVG(UNI).
by ~ oo T e e 1—ﬁ
s et e ]
400 100l
Site :03CHI5-HY Site 03CH15-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL
St A oo BB Vet et it re
Peak
oo
o

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

1 FR271554G

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH227 7085MHz

9+8

Vertical

Fundamental

A (@BuVim) Date: 2022.09.07

ovel dBuVi

Avg.
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Frequency (MHz)
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Condition + AV6_BE(UNIT)_6E 3m 91200_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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e s
400 e
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Condition : PEAK_BE(UNIT)_6E 3m 9120D_02294_220623 VERTICAL Condition PEAK(UNII)_6E 3m 9120D_02294_220623 VERTICAL
SR I060 0K Vw3600 DR Tt R 1000008 VaWS00000es ST
Peak
]

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR271554G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/62 CH227 7085MHz

o+8 Horizontal Fundamental
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site +03CHI5-HY Site 03CHI5-HY
Condition +PEAK_BE(UNIT)_6E 3m 9120D_02294_220623 VERTICAL Condition PEAK(UNIT)_6E 3m 91200_02294_220623 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A gBuVim) Date: 2022.09.08
1300
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Frequency (MHz)
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Condition + AV6_BE(UNIT)_6E 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554G

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/62 CH227 7085MHz

9+8

Vertical

Fundamental

A (@BuVim) Date: 2022.09.08
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N\

500 s = S
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Condition : PEAK_BE(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL
- ROWTIO0000KE VO 0O STt RBWHO00OER VO DOD0R.: S Trsine

Left blank

TEL : 886-3-327-3456
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Band 8 - 6875~7125MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CH215 7025MHz

o+8 Horizontal Fundamental

A (6Buvim) Date: 2022.09.08 el (@B Date: 2022.08.08
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Condition + PEAK_BE(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNIT)_6E 3m 91200_02294_220623 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition + AV6_BE(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554G

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CH215 7025MHz

9+8

Vertical

Fundamental

A (@BuVim)
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank
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Condition +PEAK_BE(UNTT)_6E 3m 91200_02294_220623 VERTICAL Condition PEAK(UNIT)_6E 3m 9120b_02294_220623 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) vate: 20220008
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR271554G

Band 8 - 6875~7125MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 484/66 CH215 7025MHz
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w500 1500
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Condition : PEAK_BE(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL
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Condition : AV6_BE(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL
| RBWHI000.000KHz VBW:0010KHz SWT:Auto

TEL : 886-3-327-3456
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WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 484/66 CH215 7025MHz

9+8 Vertical Fundamental

A (@BuVim) Date: 2022.09.08

evel (@Buvim) Dates207200.08
1300 1300
1200 1200
T
1100 A 0]
1009 M/\/W 1000]
09 e poconuln s 509 peaK)
300 Mg, 80 I »«{ l
700) o 700 A
w09 M‘WMM s - i A
s00) 509 [ B
40,0 anan
300 300
200 209
100 109
995 700, 7030, 7050, 7070, 7090 7410 70 TS 770 A% 7210 720775 00 70, D 000, ED D 7
Freauency (WHr) Frequency (WH)
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Condition : PEAK_BE(UNIT)_6E 3m 9120D_02294_220623 VERTICAL Condition PEAK(UNII)_6E 3m 9120D_02294_220623 VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto < RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2072.09.08
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Condition + AV6_BE(UNIT)_6E 3m 91200_02294_220623 VERTICAL
+RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR271554G

Band 8 - 6875~7125MHz

WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH207 6985MHz

9+8

Horizontal

Fundamental

1 (@Buvim)

Avg.
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Condition

30, 6950, 6970. 6990, 7010, 7030, 7050. 7070 7090, 7110,
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130 7150, 7170, 7190, 7225

+ AV6_BE(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Date: 2022.08.08 el a Date: 2022.08.08
1300 1300
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R v e e 1009
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Froquency (WHz) Froquency (MH2)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:3000 000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
A (6Buvim) Date: 2022.08.08
1300
1200
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Left blank
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Report No. : FR271554G

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH207 6985MHz

9+8

Vertical

Fundamental

A (@BuVim)

Date: 2022.09.08
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Condition : PEAK_BE(UNIT)_6E 3m 9120D_02294_220623 VERTICAL Condition PEAK(UNII)_6E 3m 9120D_02294_220623 VERTICAL
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Band 8 - 6875~7125MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11a CH189 6895MHz

o+8 Horizontal Vertical

Date: 2022.09-10 evel (dBu Date:2022.09.40
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Site :03CHI5-HY Site 1 03CHI5-HY
Condition : PEAK(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02294_220623 VERTICAL

Peak

Avg.
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WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11a CH209 6995MHz

9+8 Horizontal Vertical
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Peak

Avg.

TEL : 886-3-327-3456 Page Number : D77 of D94
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR271554G

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11a CH233 7125MHz

9+8 Horizontal Vertical
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Condition + PEAK(UNII)_6E 3m 91200_02294_220623 HORIZONTAL Condition +PEAK(UNTT)_6E 3m 91200_02294_220623 VERTICAL

Peak

Avg.
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH189 6895MHz

o+8 Horizontal Vertical
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Site 2 03CH15-HY Site. : 03CHI5-HY
Condition : PEAK(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02294_220623 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
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WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH209 6995MHz
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Peak

Avg.
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WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH233 7125MHz

9+8 Horizontal Vertical
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Peak

Avg.
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH195 6925MHz

o+8 Horizontal Vertical
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Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D82 of D94



ssamonas. FCC RADIO TEST REPORT Report No. : FR271554G

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH211 7005MHz
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WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH227 7085MHz

9+8
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Vertical
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Avg.
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH199 6945MHz
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WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH215 7025MHz
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH207 6985MHz
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Avg.
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Emission below 1GHz

5GHz WIFI 802.11ax HE20 Partial 106 (LF)

WIFI 5GHz WIFI

ANT WIFI 802.11ax HE20 Partial 106 LF
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<Sample 1>
Band 5 - 5925~6425MHz
WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Partial 996/67 CH15 6025MHz

o+8 Horizontal Fundamental

1 (@Buvim) Date: 20220912
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Partial 996/67 CH15 6025MHz

9+8 Vertical Fundamental
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Avg. Left blank
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Band 5 - 5925~6425MHz
WIFI 802.11ax HE160 Partial 996 (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE160 Partial 996/67 CH15 6025MHz
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Peak

Avg.
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/54 CH233 7125MHz
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Avg. Left blank
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WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH233 7125MHz

9+8 Vertical Fundamental
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Condition  AV6_BE(UNII)_6E 3m 9120D_02294_220623 VERTICAL
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Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D93 of D94



ssamonas. FCC RADIO TEST REPORT Report No. : FR271554G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Partial 106 (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE20 Partial 106/54 CH233 7125MHz
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Appendix E. Duty Cycle Plots

<SDM Mode>
<Sample 2>
Antenna Band Duty T(us) 1/T(kHz) |VBW Setting
Cycle(%)
9+8 802.11a 98.58 - - 10Hz
9+8 6GHz 802.11ax HE20 Full RU 99.56 - - 10Hz
9+8 6GHz 802.11ax HE20 106 RU 99.58 - - 10Hz
9+8 6GHz 802.11ax HE40 Full RU 99.34 - - 10Hz
9+8 6GHz 802.11ax HE40 242 RU 99.27 - - 10Hz
9+8 6GHz 802.11ax HE8O0 Full RU 99.12 - - 10Hz
9+8 6GHz 802.11ax HE80 484 RU 98.94 - - 10Hz
9+8 6GHz 802.11ax HE160 Full RU 100.00 - - 10Hz
9+8 6GHz 802.11ax HE160 996 RU 98.91 - - 10Hz
MIMO <Ant. 9+8>
802.11a -
B Keysight Spectrum Analyzes - Swept SA || oo el
Marker 3 A 2.11000 ms e ) HE"::N;! “
Ref 116.99 dBpV
Span 0 Hz,
Sweep 10.00 ms (1001 pts)|
STATUS £ Align Now, All r’equir
TEL : 886-3-327-3456 Page Number : E1of E4

FAX : 886-3-328-4978
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802.11ax HE20 Full RU

802.11ax HE20 106 RU
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Trig: Free Run
n: 20 dB

PHO: Fast ——
IFGainiLow Atter

&
#Aug Type: RMS

Ref 116.99 dBpV

‘Center 5.500000000 GHz

Res BW 8 MHz VBW 8.0 MHz
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AvglHold: 11

Span 0 Hz

5436 ms|(A) 3,643 dB,
8280us| 103.710 dBuV.
5472 ms|(A) 2737 dB,

8280 us|  103.710 dBuV

STATLS € Align Now, Al required

Select Marker |
3

B Feioht Spectnem Al - Swept SA

Marker 3 A 2.75000 ms
T Trig: Free Run
ow Atten: 40 dB

Ref 136.99 dBpV

TNy N

‘Center 5.965000000 GHz
#VBW 2.0 MHz

ANIG

#Avg Type: RMS

AvglHold: 11

Select Marker |
3

A sl gt bttt

Span 0 Hz
Sweep 10.00 ms {1001 pts)|

2.730 ms | (A)
2560 ms|
2.750 ms (A

107

STATLS € Align Now, Al required

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554G

802.11ax HES8O Full RU

802.11ax HE80 484 RU

B Ferioht Specinam Anatyer - Swept 2
AL

Marker 3 A 5.47200 ms
PNO: Fast ~+ Trig: Fres Run
IFGain;Low Atten: 20 dB

A
#Avg Type: RMS
AvglHold: 11

Ref 116.99 dBpV

‘Center 5.985000000 GHz
#VBW 8.0 MHz

Span 0 Hz|
Sweep 12.00 ms (1001 pts)|

1.226 B
102,819 dBuV
472 ms | (A) 3407 dB
4200ps. 102819 dBuV.

5424 ms | (A)

STATUS €3 Align Now, All required

A
#Avg Type: RMS
PNO: Fasi —+ Trig: Free Run
IFGain:Low Atten: 20 dB

‘Center 5.963000000 GHz Span 0 Hz

#VBW 8.0 MHz Sweep 5.000 ms (1001 pts)|

1.405 ms|(A)
330.0 s
1.420 ms| (A1
3300 us|

441dB

55 € 5uffix not allowed STATUS €3 Align Now, Al required

802.11ax HE160 Full RU

802.11ax HE160 996 RU

B Feioht Spectnem Al - Swept SA
Rl

Sweep Time 15.00 ms Trig: Free Run
Amen: 20 dB

Ref 116.99 dBpV

| P p—

‘Center 6.025000000 GHz
#VBW 2.0 MHz

ANIG
#Avg Type: RMS
AvglHold: 11

SweepiControl

Sweep Time,
15.00 ms|

W pom st b A A W,

Span 0 Hz
Sweep 15.00 ms {1001 pts)|

STATLS € Align Now, Al required

B Feioht Spectnem Al - Swept SA
Rl

3 AAIGN
Marker 3 A 1.37400 ms #Avg Type: RMS Marker

Trig: Fres Run
Atten: 10 dB. Marker T
on

kr3 1.374 ms} o,

Ref 106.99 dBpV 0.19 dB|

X ity T A

‘Center 6.025000000 GHz Span 0 Hz

VBW 8.0 MHz Sweep 3.000 ms {1001 pts)|

090 dB
$3.26 dBuV
0.19 dB.
$3.26 dBuV

1.368 ms| (A)
126.0 us|
1.374 ms| (A1
126.0 us|

55 €3 5uffix not allowed STATUS € Align Now, Al required

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271554G

<Sample 1>

Antenna

Band

Duty
Cycle(%)

T(us)

1/T(kHz)

VBW Setting

9+8

6GHz 802.11ax HE20 106 RU

99.58

10Hz

9+8

6GHz 802.11ax HE160 996 RU

98.91

10Hz

802.11ax HE20 106 RU 802.11ax HE160 996 RU

B erioht Specinam Anater - Swept S
AL

Marker 3 A 4.78000 ms

B eyt Spectnum Analyzer - Swept SA
A 0s: TED

) #Avg Type: RMS Marker 3 A 1.37400 ms

RO T o Trig: Free Run AvglHold: 11

IFGain:Low Atten: 30 dB - IFGain;Low

&
EAug Type: RMS
PNO: Fast —+— Trig: Free Run
Atten: 10 dB

Ref 126.99 dBpV Ref 106.99 dBpV

-H){ o1 B T e

&yw\u T L

‘Center 6,025000000 GHz
Res BW 8 MHz

‘Center 5.955000000 GHz Span 0 Hz

Sweep 10.00 ms {1001 pts)| VBW 8.0 MHz

#VBW 2.0 MHz

pi
Sweep 3.000 ms (1001 pts)|

i

4760 ms|(A) -3.433 dB
00 111171 dBuV

X (A) 0.008 dB.
111171 dBuV.

STATLS € Align Now, Al required 55 € Suffx not allowed STATUS €3 Align Now, All required

TEL : 886-3-327-3456 : E4 of E4

FAX : 886-3-328-4978
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